/4

CLINTON ENGINES

SECTION III, DIV. N
Issued June, 1958
Revised August, 1965

Iin
N

ELECTRIC STARTER

Starter Ass'y No. 264-63 (6345)

NEW TYPE
CLUTCH AND GEAR

2nd TYPE
CLUTCH AND GEAR

21 1417
Ref. No. Part Number Description 1st. Type 2nd. Type New Type
1 1-63 ADAPTER - Lead Plug -------=-=--mmmmmmmmmmo - 1 1 1
2 4-3-500 ARMATURE ASS'Y =-----c-mmm o mmmmmm oo 1 il 1
3 20-19 BEARING - Flange (LOWEr) -=--====-===--oommoum - 1 1 1
4 264-3 BRUSH - Armature ---------------commmmmme - 2 2 2
5 44-8-500 CLUTCH ASS'Y ------mmm oo 1
44-84-500 CLUTCH ASS'Y —-----mmmmmmm oo 1
44-8-500 CLUTCH ASS'Y ------mmm oo oo 1
6 307-51s CORD - Extension --------=-=-mcmmommmmmmo - 1 1 1
7 45-70-500 COVER ASS'Y - Electric Starter ------=-=--oco—- 1 1 1
8 264-5 CUP m-mmmmmmm e m oo e e e e 1
9 106-113 GEAR - Clutch -=--=-mmmmmm e e 1
106-15 GEAR - ClutCh -====mmmmm o 1 1
106-110 GEAR - Clutch -=----=cmmmm o 1
10 70-10 GROMMET ------m oo m o 4 4 4
11 124-177 HOUSING - Upper ---========m e mmmm e e 1 1 il
12 124-76-500 HOUSING - LOWEer =—---=----mmmmmmmmmmm oo 1. 1 1
13 135-213-500 LAMINATION ASS'Y —----mmmmmm oo 1 1 1
14 183-26 NUT - HexX. #8 -----mmmmmm oo 5 5 5
15 183-25-500 NUT & L'WASHER --------mmmmm e e e - 4 4 4
16 203-104 PIN - Centering ----===-=-—-mmmmmm e 1 1 1
17 215-165-500 PLATE - Brush Mounting -----=-=--cccmcmmm-_ il 1 1
18 216-56 PLUG - Starter -----e-ccmmmmm e 1 1 1
19 232-176 RING - Retaining --------mcommmmmm e 1 1 1
20 258-191 SCREW - 10-32%X1/2 ~mmmmmm e 4 4 4
21 258-111 SCREW - 8-32x4 1/4, R.H. M., ------mmmmmeeeeeo 2 2 2
22 258-113 SCREW - 8-32x5/16, P.H.S.T. (Lead Cord
Adapter to Cover) ---==-=m=mmm e 2 2 2
23 258-114 SCREW - 8-32x5/16, P.H.M. (Ground) ---------- 1 1 il
24 304-304 SPACER - Brush Mounting Plate -----cecmmmmaono 2 2 2
25 304-66 SPACER - Mounting -=-=====cmmmmmm e 4 4 4
26 263-180 SPRING - Armature, Brush -------ccccmmee 2 2 2
27 307-235 TERMINAL -----mm oo m e e 2 2 2
28 304-286 WASHER - Fiber -------m-mm oo 1 1 1
29 304-12 WASHER - Lock, Ext. Tooth #8 ------cecemaaun- - 2 2 2

Check Price List For Complete Unit and Individual Parts Availability.

-1-

Printed in U.S.A.



:

TR T g .

SECTION III, DIV. N
Issued June, 1958
Revised August, 1965

CLINTON ENGINES

ELECTRIC STARTER

Starter Ass'y No. 264-62 (6344)

27 22

24

NEW TYPE
CLUTCH AND GEAR

2nd TYPE
CLUTCH AND GEAR

Ref. No. Part Number Description 1st. Type 2nd. Type New Type
1 4-4-500 ARMATURE ASSEMBLY ~--e-mmmmmc e L 1 1
2 20-19 BEARING - Flange (LOWEr) =-==-m-mecmemmee—ee e 1 1 1
3 264-56 BRUSH - Armature ----------mcmmmm e 2 2 2
4 44-8-500 CLUTCHE ASSEMBLY ~—-c==fzcoso ninll Souil o 1

44-84-500 CLUTCH ASSEMBLY ==-==m-m-mmmmmmmmm e e e o 1
44-8-500 CLUTCHASSEMBLY Tt on g S0 1
5 45-70-500 COVER ASSEMBLY - Electric Starter ----------- 1 1 1
6 264-5 CUP —-mmmmm e m e e e e e oo
11 106-113 GEAR - ClutCh-===== - m e e e e - 1
106-15 GEAR ~Chitel=soas——== = S50 Rt MIHUSIC sl 08 1
106-110 CRAR ~Cluldh o - = oo oo 1
8 70-10 GROMMET === mmmmm e e e e e e e e 4 4 4
9 124-32 HOUBING = UPPet “sosteitdrmmmais et as bt i 1 1 1
10 124-76-500 HOUSING > IOWar =eosssarteno ool Snsosaan SO0 1 1 1
11 264-57 INSULATOR - Connector Plate =------cmemeaeooon 1 1 1
12 135-214-500 LAMINATION ASSEMBLY ----=-c--mmmmmmmmmmm e 1 1 1
13 304-12 LOCKWASHER - Ext. Tooth (#8) -------meaeceaaa- 4 4 4
14 183-26 NUT - Hex. #8 —--cmmm e 4 4 4
15 183-25-500 NUT & L'WASHER --me-mme e e 4 4 4
16 203-104 PIN - Centering === m-m e e oo oo 1 1 1
17 215-310 PLATE - Brush Mounting ----===ceemommmanaao 1 1 1
18 215-180-500 PLATE - Connector -------=-emcmmmm e 1 1 1
19 232-76 RING - Retaining -------cmmmmmmm e 1 1 1
20 258-191 SCREW - 10-32X1/2 —-cmmmemm e 4 [ 4
21 258-112 SCREW.-18-82%8 —occ cimionin st S lalod 2 2 2
22 258-113 SCREW - 8-32x5/16, P.H.S.T. (Adapter to ------ 2 2 2
Cover)
23 258-114 SCREW - 8-32x5/16, P.H.M. (Ground)----------- 2 2 2
24 304-41 SPACER - Brush Mounting Plate ---------==c---- 2 2 2
25 304-305 SPACER - Connector Plate (Cardboard) ---------- 1 1 1
26 304-660 SPACER - Mounting --=-=-=e---eecccceccccaaa—- 4 4 ]
27 263-180 SPRING - Armature Brush ------=------cmmmnno 2 2 2
28 266-9-500 SWITCH ASSEMBLY - Push Button =-==-----=---- 1 1 1
29 304-286 WASHER - Fiber -=----=ceme-ccccmccmcccccccaa— 1 1 1
30 307-133 WIRE - Battery Lead -------====-=-mmomommemme 1 1 1

Check Price List For Complete Unit and Individual Parts Availability.

-9~

Printed in U.S.A.



